PROFESSIONAL

K 2050 - 180063
POS. . POS. -
No. Ref.No. Description No. Ref.No. Description

1 185515 Hex Socket Bolt M6x50 59 182790 Switch

2 182754 Flat washer ®6 60 182805 Electricity Feels 0.18uH

3 182753 Gear Cover 62 182804 Cord clip

4 182750 Ball bearing 6302 2Z C3 63 182802 Cord Armor

5 182751 922 Retaining Ring 64 182803 Cord

6 182749 Final Gear 65 182795 Locking Lever

7 182724 Ball bearing 6201 2RZ C2 66 182794 Front cover

8 182747 Distance Ring 67 182793 Lever Spring

9 182741 Counter gear 68 182792 Locking Lever Cover
10 182733 Embedding Screws M5x10 69 182791 Steel Wire Block Ring 8.5
1 182734 Hex. Socket Bolt M5x12 70 182796 Hex. Socket Bolt M8x30(12.9)
12 182738 6203 2RS C3 Bearing Cover 71 182780 O-ring ®74x2
13 182737 Ball bearing 6203 2RS C3 72 182779 Fluorin O-ring ®46x5
14 182761 6001 2RZ C2 Bearing Cover 73 185530 Impact Hammer
15 182736 Inner Cover 74 185715 Shank sleeve
16 182752 Pin ¢5x14 75 182775 Fluorin O-ring ®28x5
17 182742 O-ring ®110x1.5 76 182777 O-ring ©62x3
18 182743 Ball bearing 6205 2Z C2 77 182776 Small Urethane Ring
19 182744 6205 27 C2 Bearing Cover 78 1856531 Locking ring
20 182740 Ball bearing 6001 2RZ C2 79 182773 Mouth
21 182748 Woodruff Key 4x16 80 182772 Mouth Cover
22 182745 Crank Shaft 81 182771 Mouth Washer
23 182746 Crank shaft Ring 82 182770 Big Urethane Ring
24 182757 Needle Bearing NK1820 83 185533 Aluminum head
25 182756 Connecting rod ass'y 84 185719 Hex. Socket Bolt M8x40
26 182758 Crank Washer 85 182760 Flat washer ©8
27 182759 Hex. Socket Bolt M8x35x1 86 182763 O-ring ®58x2
32 185516 Stator ass'y 87 182767 Cylinder
33 182719 Housing Ass'y 88 182766 Piston Pin
34 182801 Vibration Reducing Cushion 89 182739 Fluorin O-ring ®35x5.5
35 182762 Nonstandard Hex. Screw M8x33 90 182764 Piston
36 182799 Main handle 91 182765 L-Ring ®35x7
37 182728 Fan Guide 92 182809 Long Screw M10x125
38 182729 Armature 93 182808 Plastic Clip
39 182726 Tapping Screw ST4.8x70 94 182807 Side Handle Ass'y
40 182727 Flat washer ©5 95 182810 Handle knob
41 182723 Stator 96 182811 U-Nut M10X20
42 182732 Ball bearing 6201 2RS C3 97 182798 Hex. Head Screw M8x10
43 182731 ®32 Urethane washer 98 182812 Grip
44 182806 O-ring ®20x2 99 182814 Side Handle Ass'y Cove
48 182789 Brush Cap 100 182818 6mm Hex. Wrench
49 182788 Carbon Brush 101 182817 5mm Hex. Wrench
50 182721 Brush Holder 102 182816 4mm Hex. Wrench
51 185520 Insulate Washer 103 182819 Dual Screw driver
52 182722 Seal Lock Screw M5x8 104 182822 Lubricant Oiler
53 182781 Embedding Screw M4x10 105 185721 Hex. Socket Bolt M6x55
55 182797 Fan cover 106 182996 ®8 Spring Washer / 88210053
56 182735 Tapping screw ST4.2x18 107 185519 Oil tank cover
57 182800 Main handle cover 110 186970 Protecting Support for urethane ring
58 182815 Rivet 204 179864 Grease Liver T-0 - 1,00 kg.
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